GROUP A

SINGLE MODULE

(5) TURBO UNITS HAVE ADDITIONAL HOLES FOR ALTERNATOR UPSIZE, USE LEFTMOST

SET AS DEFAULT.

G4.5L UNITS ONLY

r 3 r )
_____

Exploded View : EV CONBOX 390 MODULE

Drawing No. : 0J1339

Revision: CN-0042298-R

Date: 11/20/20

Page 1 of4



GROUP A

(5) TURBO UNITS HAVE ADDITIONAL HOLES FOR ALTERNATOR UPSIZE, USE LEFTMOST

SET AS DEFAULT.

G4.5L UNITS ONLY

DUAL MODULE

Exploded View : EV CONBOX 390 MODULE
0J1339

Drawing No. :

Page 2 of 4

Revision : CN-0042298-R

Date : 11/20/20



EXPLODED VIEW: EV CONBOX 390 MODULE
DRAWING #: 031339

GROUP A

APPLICABLE TO:
ITEM PARTH# QTY. DESCRIPTION
SINGLE MODULE
(M 0H95790STOR 1 MD1/MD2 CB MODULE 390 ALT
(1)(4)0H9579DSTOR 1 MD1, MAIN MODULE 390 ALT G5.4L
(1)2 0J17560STOR 1 WIRE TUNNEL, MD1-2 390 ALT
3 0A4456 2 WASHER LOCK SPECIAL 3/8
4 061383 1 LUG SLDLSS 3/0-#4 X 13/32 CU
5 OE1534A 2 PLUG PLASTIC 1.50"
6 056326 2 TRIM VINYL BLACK 1/8GP (7.1"LG)
7 045772 2 NUT HEX M10-1.5 G8 YEL CHR
8 067210B 1 DECAL GROUND
10 0A9457A 1 DECAL NEUTRAL
" 0C2454 4 SCREW HWHT M6-1 X 16 N WA ZIJS
12 024526 4 SCREW HHTT 5/16-18 X 3/4 CZ
13 022129 4 WASHER LOCK M8-5/16
14 022145 4 WASHER FLAT 5/16-M8 ZINC
15 0441140781 1 WIRE ASM, GND 2/0 WIRE 3/8 LUG
16 022131 4 WASHER FLAT 3/8-M10 ZINC
17 049541 2 SCREW HHC M10-1.5 X 35 C8.8
(3)(2)18 0J0455 REF BLOCK, TERM 14 POS X 8 X 1600V
(3)(2)19 0J9078 REF DECAL TB4 HV CUSTOMER CONN
(3)(2)21 0J5462 REF SCREW THTT M4-0.7 X 16 ZP
22 023827 REF BLOCK TERM JUMPER FOR S142/542

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)
+ MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM.
+ CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR
CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

(2) WILL BE INSTALLED ON PRIMARY CB MODULES ONLY. NOT REQUIRED WITH LOAD CENTER.

(3) NOT REQUIRED IF EQUIPPED WITH 0J1594, KIT BATTERY CHARGER POWER CORD.

(4) ON G4.5L TRUBO UNITS, GROUND WIRE SHOUD BE ROUTED ON OUTSIDE OF ITEM 1 AND ATTACH TO HOLE ON INSIDE OF
SUPPORT BRACKET.

DUAL MODULE
(M 0H95790STOR 2 MD1/MD2 CB MODULE 390 ALT
(1)(4)0H9579DSTOR 2 MD1, MAIN MODULE 390 ALT G5.4L
(1)2 0J17560STOR 2 WIRE TUNNEL, MD1-2 390 ALT
3 0A4456 4 WASHER LOCK SPECIAL 3/8
4 061383 2 LUG SLDLSS 3/0-#4 X 13/32 CU
5 0E1534A 4 PLUG PLASTIC 1.50"
6 056326 4 TRIM VINYL BLACK 1/8GP (7.1"LG)
7 045772 4 NUT HEX M10-1.5 G8 YEL CHR
8 067210A 2 DECAL GROUND LUG
9 0H8006 2 DECAL CAUTION ELEC SHOCK SM
10 0A9457 2 DECAL NEUTRAL
1 0C2454 8 SCREW HWHT M6-1 X 16 N WA Z/JS
12 024526 8 SCREW HHTT 5/16-18 X 3/4 CZ
13 022129 8 WASHER LOCK M8-5/16
14 022145 8 WASHER FLAT 5/16-M8 ZINC
15 0441140781 2 WIRE ASM, GND 2/0 WIRE 3/8 LUG
16 022131 8 WASHER FLAT 3/8-M10 ZINC
17 049541 4 SCREW HHC M10-1.5 X 35 C8.8
(3)(2)18 0J0455 REF BLOCK, TERM 14 POS X 8 X 1600V
(3)(2)19 0J9078 REF DECAL, TB4 HV CUSTOMER CONN
(3)(2)21 0J5462 REF SCREW THTT M4-0.7 X 16 ZP
22 023827 REF BLOCK TERM JUMPER FOR S142/542

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)
+ MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM.
+ CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR
CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

(2) WILL BE INSTALLED ON PRIMARY CB MODULES ONLY. NOT REQUIRED WITH LOAD CENTER.

(3) NOT REQUIRED IF EQUIPPED WITH 0J1594, KIT BATTERY CHARGER POWER CORD.

(4) ON G4.5L TRUBO UNITS, GROUND WIRE SHOUD BE ROUTED ON OUTSIDE OF ITEM 1 AND ATTACH TO HOLE ON INSIDE OF
SUPPORT BRACKET.

REVISION: CN-0042298-R
DATE: 11/20/2020

Page 3 of 4



EXPLODED VIEW: EV CONBOX 390 MODULE

DRAWING #: 0J1339 GROUP A
APPLICABLE TO:

ITEM PARTH# QTY. DESCRIPTION

This page left blank intentionally

REVISION: CN-0042298-R Page 4 of 4
DATE: 11/20/2020



